Sleep.8

Good Sleep Changes Everything

FURNITURE ASSEMBLY INSTRUCTIONS

Manual de montagem de moveis | Instrucciones de montaje |
Mobelmontierungsanweisungen | Qdnyiec auvappoAdynonc
emimAwv | Mébelu montazas instrukcijas | Instructiuni de asamblarea
mobilierului | Moobli kokkupanemise juhend

Bed in Basic Configuration | Cama no equipamento base | Baoiké kpefdn | Cama estandar (dotacion basica) | Bett
der | Basiskomplettierung | Gulta ar pamata komplektaciju | Pat de configuratie de baza |Algkomplektsuse
voodi

090-V, 180



Capa para as barras (*para as camas com capa
removivel) /

Beziig fir Zargen (Nur fir Betten mit einer
Hebervorrichtungund Zargen, die vollig mit Padding
bezogen sind) / Kdlupya ya 10 opdyo / Apatapu parvalks /
Acoperire pentru cadru (*pentru paturi cu acoperire
detasabild) / Kate tsargadele (*eemaldatava
kattega vooditele)

Bed Component list / Lista de pecas / Listtado de componentes de la cama / Komplettierungsliste des
bettes / Aiota pe UAIKS kpeBaTiou / Gultas komplektacijas saraksts / Lista pachetelor patului / Voodi komplektsus
Package Part Articl Name Quantit
€ y
Package No. 1 K01 Headboard/ 1
Embalaje no. 1 Respaldo/ Cabeceira/ Lehne/
Embalagem n° 1 Mow orpyua/ Atzveltne/ Tablie/
Verpackung Ne1 Seljatug
2uoKevaoio umrdp. 1
lepakojums Nr. 1
E:I:Zﬁttju:l?ri K05 Bottom of a Storage Box / 2
Fondo del cajon / Fundo da gaveta /
Boden der Aufbewahrungsbox /
Kdrw pépog Tou ol oupiapol / Velas kastes dibens / Partea de jos
a cutiei de lenjerie / Linakasti pohi
K06 Grip Strap of the Lift Mechanism / 2
Tirador de tela para el mecanismo de elevacié6 /
Alga de elevacéao / Griff-Gurt der Hebevorrichtung /
NoBi-dvia pyavopod aviywoang /
PacelSanas mehanizma siksna — rokturis /
Méaner-curea a mecanismului de ridicare /
Tostemehhanismi daepideme-pd6n
K09 Funda para el bastidor (*para camas con funda 1
extraible)

Package No. 2
Embalaje no. 2
Embalagem n° 2

Instructions tor use/

Instrucciones de uso / Instrucciones para el Ensamble /

Bedienungsanleitung / Eyypdo ypiom / Lietotija
rokasgramata /

Instruciiuni de utilizare / Kasutusjuhend

Verpackung Ne2

2uoKeuaoia umrdp. 2
lepakojums Nr. 2
Pachetul nr. 2
Pakend nr 2

Leg Parts No.1
Conjunto de pés
Ne1Modelo de pata

(*puede estar cosida a la funda del bastidor, véase paso
38) / Amostra de material (ou cosido na capa, ver ponto

eingenaht, siehe Punkt 38) / Adyua vpdopaog (*1 pappévo a0 kdhupya

38) / Auduma paraugs (*vai ieSits apatapu parvalka sk.

Sample of material (*or sewn into cover for braces
see pt. p.38) / Muestra de tejido

38) / Stoffmuster (*oder in den Bezug der Zargen

10U TThaigiou, BAETTE TTapéypago

p. 38) / Esantion de leséturi(*sau este cusut in

acoperirea cadrului, vezi punctul 38) / Kanga naidis (*voi
dmmeldud tsargade katesse, vt punkt 38)
K02 Side Rail / 2
Lateral del bastidor / Barra lateral / Seitenzarge /
Mhavo opdyo / Sanu apatapa / Cadru lateral /
Kilgtsarga
K03 Footboard brace/ 1
Pie del bastidor / Traverssa peseira / Zarge des
Fullendes /

Meado ogdyo / Vidéjd apatapa / Cadru piciorului /
Jalutse tsarga

Assembly Instructions /

1
Instrucciones de montaje / Manual de montage /
Montierungsanweisungen / Odnye owapuoldynons / Montaias

darbu instrukcija / Instruciiuni de asamblarea

n® 1 Komplettierung

KF16

Bed Leg Supporting Leg Chrome Boyard-100/ Pé

2
para cama Pé-suporte cromo Boyard-100/ Pata para
cama de cromo Boyard-100/ Bettful3 Stitze




der FiiRe Ne1
Emhoy yia ger odiwv utr
dp. 1
Kajinu
komplektacijas
variants Nr. 1
Set complet de

= $ g ‘\‘

Chrom-Bojard h-100/ YTroonpfy ypwyo Boyard-100/ Balsts
hrom Bojard-100/ Picior pentru paturi /
Picior-suport crom Boyard-100/ Voodijalg Tugijalg kroom
Bojard-100

Allen Key/

picioare nr. 1 N KF29 Chave Allen/ Llave Allen/ Inbus-Schliissel/ E€aywvorkd/
Jalgade (/ff// Atsléga se$stiira/ Cheie hexagonald/ Kuuskantvéti
komplektsuse valik
nrl
Leg Parts No.2 Angled Wooden Leg h-97
Conjunto de pés Pé de madeira h-97 angular
Ne2Modelo de pata Pata esquinera de madera h-97 / HolzfuR h-97 Seitenful®
n® 2 Komplettierung KF31 / Z(wo 68 ywiag h-97 Koka
der FiRe No2 kajina h-97 stlra
Emlogi o o6 modiGv T Picior din lemn h-97 unghiular
ip. 2 Kaiin Puidust jalg h-97 nurgeline
komplektacijas Nut M8 DIN 936 /
variants Nr. 2 ‘@ KF39 Tuerca M8 DIN 936 /Porca de parafuso M8_DII\! 936
Set complet de ~/ /Mutter M8 DIN 936 /Kapid M8 DIN 936 /Uzgrieznis M8
picioare nr. 2 DIN 936 /Piulid M8 DIN 936 /Mutter M8 DIN 936
kompi]eell!tgsidsz valik Washer M8 DIN 126/
nr 2 @ Porca M8 DIN 126/ Arandela M8 DIN 126/
KF40 Scheibe M8 DIN 126/ Mwiipo M8 DIN 126/
\V

Paplaksne M8 DIN 126/ Saiba M8 DIN 126/ Seib M8 DIN
126

KF18

Felt Damper/
Amortecedor de feltro/ Fieltro protector/ Filziger Dampfer
Atmoofeoripas a6 1odye/ Filca amortizators/ Amortizor din pasla /
Vildist amortisaator

Leg Parts No.3
Conjunto de pés
Ne3Modelo de pata
n°® 3 Komplettierung

Bed Leg Chrome h-100/
Pés para as camas cromo h-100/ Pata para cama de
cromo h-100/ Bettfuls Chrom h-100/ M3 ya kpeféna ypwpo h-

der Eiile Ne3 KF55 100/
: erube . Gultas kajina hroms h-100 / Picior pentru paturi cromh-
oy yia eT TOdILY uTT ’ 100 /
4p. 3 ..
o Kajinu Voodijalg kroom h-100
komplektacijas Washer M8 DIN 126
variants Nr. 3 Porca M8 DIN 126 /Arandela M8 DIN 126 /Scheibe M8
Set complet de KF40 DIN 126/
picioare nr. 3 Miwiipo M8 DIN 126 /Papliksne M8 DIN 126 /Saibé
) lJall('gade i M8 DIN 126 /Seib M8 DIN 126
Ompentrsgse vel Nut M8 DIN 936 /
Tuerca M8 DIN 936 /Porca de parafuso M8 DIN 936 /
(depends on the KF39 [ Mutter M8 DIN 936 / Kepid M8 DIN 936 /Uzgrieznis M8
order) DIN 936 /Piulii M8 DIN 936 /Mutter M8 DIN 936
Package PO1 Bed Base /
Embalaje \ ‘ Estrado da cama / Somier/ Metallrahmen /Bdon
(opcion adicional) kpefamol/Gultas pamatne /
Embalagem ) i
(Além disso) \ \ Baza patului/ Voodi alus /
Verpackung
Pa?gsttitlnrg' 3 P02 Long Fastener /
suplim’entaré) __———————— Betoﬂnilha Iongitudinal / B’arrg de unién Iz_ate[all
Pakend Ne3 \ Langsverb_mdung / Doy orfpyo / Gareniska
(taiendav) v savilce / Sapa longitudinala /
Pikisuunaline pinguti /
K06 Bar /
— Travessa/ Travesano / Schiebleiste /

Yonoopord / Skerssija /
Traversa / Traavers




Package No. 3. PF10 Lift mechanisms / left and right / 1 Set
Package with ; Mecanismos de elevacion izquierdo y derecho 1 Conjunto
Fittings No. 1/ ' (articulacion) / 1 Conjunto
Embalaje no. 3. Equipamento de elevagéo / 1 Set
Paquete con Hebevorrichtungen die linke und die rechte / Loer
aECnC]EZ?:O‘:n?z;,l?’/ Mnyaviopa aviwwang apotepd ko defd / PacelSanas (otpd) 1
Sacg com ' mehanismi pa kreisi un pa labi /Mecanisme kompl
acessoérios n° 1 / de ridicare stanga §i dreapta/ o (komplekts)
Verpackung Ne3. Vasak- ja parempoolsed tdstemehhanismid 1 set
mitBeschlagen Ne1 PF17 Gas shock absorber(with swivel) / 2
Zuokeuaoia um'dp. =5 Amortiguador de gas (articulacion) /
3. Makéro efapmpdrav o Amortecedores a gas (dobradigca) / Gasfeder (Gelenk) /
emimhwy U dp. 1/ / Auopratp aepou (peneat) / Gazes amortizators (enge) / Amortizor cu
lepakojums Nr. 3. ’ gaz (telescop) / Gaasiamortisaator ($arniir)
Soma ar
piederumiem Nr. 1/
Pachetul nr. 3. PF14 |Mattress brackets (*may have different configuration) 2
Pachet cu accesorii /
nr.1/ Sostenedores de colchdn / Suportes para colchdes
Pakend nr 3. / ‘ (articulacion)
Pakend furlnltuunga Matratzehalter / Tripyua opwydiwy / Matradu
nr PFE84 turétaji / 2
Suporturi pentru saltele (*pot fi de diferite configuralii) /
Madratsihoidjad (*vdivad olla erineva konfiguratsiooniga)
PFO0O4 Screw M6x20 / 8
Perno M6x20 / Tornillo M6x20 / Bolzen M6x20 /
Bda M6x20 / Skrive M6x20 / Surub M6x20 / Kruvi
M6x20
PFO06 Nut M8/ 4
Tuerca M8/ Porca de parafuso M8/
Mutter M8 / Kapioi M8 /
Uzgrieznis M8 / Piulig M8 /
Mutter M8
PFO8 Washer M8 / 4
Arandela M8 / Arruela M8 /
Scheibe M8 / Miwripo M8 /
Paplaksne M8 / Saiba M8 /
Seib M8
Package No. 3. Angle Brace /
Package with Cantoneira / Soporte angular / 4
FittingSf No. 2/ m PO4 Seitenverbindung / wvakd ompyua / Stdra savilce
Embalaje no. 3. / / Sapa de colt / Nurgapinguti
Paquete con . ’
accesorios no.02/ Edge 7
Emt;;sgirgr: > PO5 Prateleira / Sopprte recto /
acessorios n® 2 / Schenkel / Piop / Plaukts
Verpackung Ne3. / Raft / Riiul
mitBeschlagen Ne2
Zuokeuaota u'dp. Rubber Damper / 12
3. Magro sgapmydnuy PE09 Amortecedor de borracha / Amortiguador de caucho /
emmwy ut dp. 2/ Gummidampfer / Kaouoolk atroofeoripac / Gumijas
lepakojums Nr. 3. amortizators / Amortizor de cauciuc / Kummist
: SO”_‘a ar amortisaator /
piederumiem Nr. 2/ PEO2 Screw M8x50 7 36

Pachetul nr. 3.
Pachet cu accesorii
nr.2/
Pakend nr 3.
Pakend furnituuriga
nr2

Perno M8x50 / Tornillo M8x50 / Bolzen M8x50 /
Boa M8x50 / Skrive M8x50 / Surub M8x50 / Kruvi
M8x50




(
\J

PFO03 Screw M8x20 /
BTN Perno M8x20 / Tornillo M8x20 / Bolzen M8x20 /
% ) Boa M8(20 / Skrive M8120 / Surub M8x20 / Kruvi
M8x20
PFO1 Bolt M8x45 (round head) /

nmmmm.m.t N ‘
—

Perno M8x45 (cabeza) / Tornillo M8x45 /
Bolzen M8x45 / Mroulow M8x45 (kegdh) /
Skrave M8x45 (cepure) / Surub M8x45 (cap) / Polt
M8x45 (pea)




Before Assembly:
1. Check the appearance and completeness of items in pack! Claims for damage can only be made for articles with
NO evidence of assembly.
2. Keep packs and instructions until assembly completed! If defects or missing parts are noted during assembly, the
pack must be kept until the arrival of Seller’s representative.
3. Check the quantity of hardware items against the list. The manufacturer retains the right to make construction
changes in an item, replace hardware and fasteners with equivalent items that do not detract from their appearance,
nor affect their functionality. In the case of missing parts or breakage, circle the number of the missing item and inform
the store to receive a replacement.
4. Follow the assembly sequence in these instructions! Manufacturer’s warranty obligations become void if instructions
for assembly and use are not followed.
5. Install the bed on a level floor surface! On an uneven floor, the bed adjustment mechanisms may not work correctly
or become deformed. Assemble bed with 2 people.
6. Assemble parts with care without sharp twists. Set parts stably on floor. Avoid dropping or banging!
7. Move furniture and its parts with only slight lifting. This helps to prevent distortions and breakage.
8. Be sure to lubricate the lifting mechanism during assembly according to the instructions! It allows you to avoid early
appearance of creaking. Repeat lubrication; tighten loose bolts and nuts at least once every six months
9. New furniture can give off the original smell of the materials from which it is manufactured. The smell can last for
three weeks after assembly. It is recommended to vacuum an item and ventilate the room to reduce the strength of the
smell. One should repeat these steps 3-4 times per day.

Antes del montaje:
1. jCompruebe el aspecto y la integridad de las piezas en el embalaje! Se aceptan reclamaciones por dafios solo de
los articulos SIN rastros de montaje.-
2. iConserve el embalaje y las instrucciones hasta terminar el montaje! Si durante el proceso de montaje se detecta
algun defecto y falta de alguna pieza del articulo, debe conservar el embalaje hasta la llegada a su domicilio del
representante de la empresa comercial.
3. Verifique la cantidad de accesorios segun la lista. El fabricante se reserva el derecho de realizar cambios
estructurales del articulo, reemplazar accesorios y piezas metalicas por otros similares que no afecten la apariencia y
las propiedades funcionales del articulo. En caso de falta o rotura, marque el nimero de la pieza faltante e informe a
la tiendapara su cambio.
4. ;Siga el procedimiento de montaje que se proporciona en este manual! Si no se sigue las instrucciones de montaje
y uso, el fabricante no se responsabiliza de la garantia.
5. Para el montaje de la cama, jelija una superficie plana! En una superficie no plana, es posible el mal
funcionamiento del mecanismo de transformacion de la cama, deformaciones del articulo.
6. El montaje de la cama debe ser realizada por dos personas. Mueva todas las piezas con cuidado, sin sacudidas,
coloquelas sélidamente, evite las caidas y golpes!
7. Mueva el mueble y sus piezas levantando ligeramente. Esto permitira evitar la deformacion y roturas.
8. jLubrique sin falta el mecanismo de elevacién durante el ensamble, de acuerdo con las instrucciones! Esto evitara
gue surjan crujidos antes de tiempo. Repita le lubricacion y apriete los tornillos y tuercas flojas al menos una vez cada
seis meses.
9. El mueble nuevo puede emitir un olor natural de los materiales de fabricacién. El olor puede persistir hasta por tres
semanas desde el momento del montaje. Para reducir la intensidad del olor, se recomienda aspirar el articulo y
ventilar la habitacidn. Estas acciones deben repetirse 3-4 veces al dia.

Antes da montagem:
1. Verifique o tipo e a integridade das pecas da embalagem! Reclamacgao somente por defeitos de fabricagdo SEM
vestigios de montagem.
2. Guarde a embalagem e o manual antes de terminar a montagem! Se identificar que produto esta com defeito e
incompleto durante a montagem, € necessario guardar a embalagem até a visita do representante comercial da
empresa.
3. Verifique o numero de pegas de acessorios de acordo com a lista. O fabricante reserva-se o direito de fazer
alteragdes estruturais no produto, substituir acessoérios e pecas por similares que nao prejudiquem a aparéncia e néo
afetem as propriedades funcionais do produto. Em caso de falta ou dano, destaque o niumero da pega que falta e
informe a lojapara que seja feita a substituicdo.
4. Observe a sequéncia de montagem que esta nas instru¢gdes! A ndo observancia das instrugdes de montagem e de
operagao do fabricante retira as obrigagdes de garantia.
5. Escolha uma area plana para a instalagdo da cama! Com a curvatura do piso, podem ocorrer desvios na operagao
do mecanismo de transformacao da cama, o que pode distorcer a forma do produto.
6. Nao realize a montagem da cama sozinho(a). Mova todas as pe¢as com cuidado, sem solavancos, coloque-as
firmemente, evite quedas e batidas!
7. Para mover o movel e suas pegas, apenas levante-o um pouco. Isto evitara deformacao e quebra.
8. De acordo com o manual na montagem precisa lubrificar um mecanismo de elevagao necessariamente. Isso
permitira evitar o aparecimento de ruidos prematuros. Repita a lubrificacao, aperte os parafusos e as porcas soltos



pelo menos.

9. Méveis novos podem exalar o cheiro natural dos materiais dos quais sao feitos. O cheiro pode persistir por trés
semanas apos a montagem. Para reduzir a intensidade do cheiro, € recomendavel aspirar o produto e ventilar a area.
Isto deve ser feito 3-4 vezes ao dia.

Vor der Montage:
1. Uberpriifen Sie bitte das Aussehen und die Vollstéandigkeit der Bauelemente in der Verpackung! Reklamationen
wegen einer Beschadigung der Bauelemente werden nur bei Produkten OHNE Montagespuren angenommen.
2. Bewahren Sie bitte die Verpackung und die Montierungsanweisungen bis Ende der Montage auf! Bei der
Feststellung von Mangelwaren im Prozess der Montage und einer Unvollstéandigkeit des Produktes muss man die
Verpackung bis zum Moment aufbewahren, wenn ein Vertreter des Handelsunternehmens zu lhnen kommt.
3. Uberpriifen Sie die Anzahl der Bauelemente und der Beschlége laut der Liste. Das Herstellerunternehmen behalt
sich das Recht vor, konstruktive Anderungen im Produkt einzutragen, Beschlage und Kleinteile gegen gleiche
Elemente zu ersetzen, die das Aussehen nicht verschlechtern und die Funktionseigenschaften des Produktes nicht
beeinflussen. Im Fall einer Unvollstandigkeit oder eines Defektes, zeichnen Sie bitte die Nummer des abwesenden
Bauelementes aus und teilen Sie davon dem Lieferanten fiir seinen Ersatz mit.
4. Halten Sie bitte die Ordnung der Montage ein, die in dieser Bedienungsanleitung angegeben ist! Wenn die
Montierungsanweisungen und Bedienungsanweisungen nicht eingehalten werden, erléschen die
Garantieverpflichtungen des Herstellerunternehmens.
5. Wahlen Sie eine flache Bodenflache fir die Montage des Bettes! Wenn Verformungen des Bodens vorliegen, sind
Abweichungen in der Arbeit des Transformationsmechanismus des Bettes und Schiefstellungen der Form des
Produktes maoglich.
6. Fihren Sie die Montage des Bettes zu zweit aus. Bewegen Sie alle Bauelemente vorsichtig, ruckfrei, legen Sie sie
bitte trittsicher, vermeiden Sie, dass sie fallen und geschlagen werden!
7. Bewegen Sie das Mdbel und seine Bauelemente nur wenig lipfend. Das lasst Verformungen und Briiche
vermeiden.
8. Schmieren Sie die reibenden Teile der Vorrichtung wahrend der Montage, schrauben Sie geldste Bolzen und
Muttern nicht seltener als einmal im halben Jahr! Das lasst die Entstehung des friihzeitigen Knirschens vermeiden.
9. Das neue Mobel kann einen naturlichen Duft der Stoffe haben, wovon es hergestellt ist. Der Duft kann im Laufe von
drei Wochen ab dem Moment der Montage bleiben. Es wird empfohlen, das Produkt mit dem Staubsauger zu reinigen
und den Raum zu liften, damit die Intensitat des Duftes reduziert wird. Diese Handlungen muss man 3-4 Mal pro Tag
ausflhren.

Mpiv ard Tn cuvapuoAdynon:
1. EMybe my epodvon ko my akepadmia Twv aviahhakikaov om ouokeuaoia! AGwaes ya {ud pévo ae Trpadvia XQPIZ iy ouvapuohdynang.
2. Namprate m guakeuaaia K 1¢ odnyes péxp 10 Ehog mg auvappoldynong! Edv kard m Sodkao ouvappohdynang evioTToe eaeuankd kar eAVTTEG TTpoidv, evar aTTaparnio va dampioge m
OUOKEVOOr EypIVOr 0B EKTTPOOWTTOS MG EUTTOPKA EICIPERS O GO
3. Ehéyre rov apBué 1owv efapmpdiuov ukkod alpewva pe 1 Nota. O karaokeuaorr dampe 1o dkaluopia var kéveahayés oto ayedaopd Tou Trpodviog, va avikenaomiae efapriuora Kk oTThORO e
Trapdyoa TTou Oev eTTeveovouv my epavon ko dev TTnpedlouy 1 Aeroupykés BOmiES Tou TTpadviog. Z¢ TTepTTLOON arehoug 1f BAGBNG, Kkavie kikho atov apBud Tou ehkeTToviog Tprjparog kat
ENUEPVOTE T0 KATdoTNya Yo Y QVIKATdoTaon Tou.
4. AxolouBriore m ogpd ouvappohdynang Trou TTapéyeiw ot aurd 1o eyyepdo! H pn mpnan Ty odnywdv cuvappoAGynong Kot eToupyiag aKUPLOVE TV Eyyinan ToU KTOOKEUOOT.
5. T va eykanaorfioee 1o kpepdn, eTThéGe pa erTedn ermgdvea tou daTrédou! Me kaprrukdimie SarTédou, evarrTavés aTokhoeg om Aeroupya Tou pnyavaod peraoyuarapod kg ka
TTOPAOPQUITEWY GYAaTO TTROOVIOS. Zuvapuoloydate 10 kpedn pad.
6. Meakviare Trpooekd oha 10 ukkd, ywpg va yuTTatE, 0TToBemoTe o [t aogdlea, TTTO@UYEE Ty TTILOON KAV TTPoKpouon!
7. Meakvione 1 €TTTTAG Kot 10 uépn Tou Myo aveBavoviag 1. Autd 6ar elahéw 1 TTapapopewaeg ke Tc BAGRes. Ppoviate va ATTAvETE 10 nyavop6 aviwwang kaid m ouvappoldynan alpgwva
W 1¢ 0dnyec! Autd o aTToUyET0 TTROWPO T0UTTNNA.
8. Opoviore va ATTavere 10 pnyavopd aviwwong kard m ouvapuohdynon aUuewva e ¢ odnyes! At Ba aTTogiye 10 TTpéwpo TofyTTmua. ATTduete & véou, 0@ 1o yohapd pTTouldva Ka Ta
Trafudda roukdyotov i @opd kéBe £ prvec.
9. To v éTmTT pTTOpE VO EKTTEUTTOUV Pt QUOKA PUpwdd ukkwv oTT6 T 0TTOl eva Keraokeuaopéva. H pupwdd prrope v dpkéatr g ke Tpe eBBoyddes aTTd Ty nuepopnvia
ouvappohdynang. Mo var pewoere my éviaon mg oo, ouvaTdior va kaBoapoete pe Mhexmpki GkoUTTa 10 TTPOOY ke var aepiotre 1o duopdno. Autd 1o rucra TrpéTTeva eTTavahappdvoviar 3-4 gopé
v nuépa.



Pirms montazas darbiem:
1. Pérbaudiet detau izskatu un pilnbu iepakojumé! Prasbas par to bojijumiem tikai produktiem BEZ montéias darbu
pedam.
2. Saglabijiet iepakojumu un instrukciju [dz montéas darbu beigdm! Ja montéas procesa tiek atklits produkta
defekts un nepilnba, Jums ir jisaglabi iesainojums, ldz tirdzniecbas uzigmuma parstavis atbrauks pie Jums.
3. Pérbaudiet piederumu skaitu atbilstoSi sarakstam. Raotijs patur tiesbas veikt izstraidijuma konstruktvis izmainas,
nomainit piederumus un metilizstradddjumus ar analogiem, kuri nepasliktina izskatu un neietekmé produkta funkcionalis
Ipasibas. Nepilnbas vai bojijlumu gadjuma apvelciet trikstoSis daas numuru un informéjiet veikalu par tds nomainu.
4. Izpildiet $aji instrukciji noradito montizas kartbu! Montézas un lietoSanas instrukcijas neievéroSana anulé raiotija
garantijas atbildibu.
5. Lai uzstaditu gultu, izvélieties ldzenu gridas virsmu! Pie gridas izliekumiem ir iespgjamas novirzes gultas
pirveidoSanas mehanisma darbiba, izstridijuma formas deformicijas. Gultas montizas darbus veiciet divata.
6. Parvietojiet visas detaas uzmanigi, bez raustSanas, novietojiet tds drosi, izvairieties no vinu kriSanas un
triecieniem! Pérvietojiet mébeles un to dalas, tikai nedaudz pacelot. Tas novérsis deformacijas un lizumus.
7. Montizas laikd noteikti ieelojiet pacéldja mehinismu saskani ar instrukcijiam! Tas laus izvairties no priekslaicigas
{kstéSanas. Atkartoti ieelojiet, pievelciet vaigas skrives un uzgrieius vismaz reizi seSos ménesos.
8. Montizas laikd noteikti ieelojiet pacélija mehinismu saskani ar instrukcijiam! Tas laus izvairties no
priekslaicigas tkstéSanas. Atkirtoti ieelojiet, pievelciet vaigas skrives un uzgrieijus vismaz reizi seSos
meénesos.
9. Jaunas mébeles var izdalt dabisku smariu no materidliem, no kuriem tis izgatavotas. Smaria var ilgt lidz trim
nedém no montiias datuma. Lai samazinitu smakas intensitéti, ieteicams produktu nosikt ar puteku sicgu un
izvédinat telpu. Sis darbbas jiatkirto 3-4 reizes diena.

Inainte de asamblare:
1. Verificali aspectul si integritatea detaliilor din pachet! Cererile pentru daunele lor sunt acceptate numai pentru
produse FARA urme de asamblare.
2. Pistrai ambalajul si instruciiunile pana la sfarsitul asamblérii! La detectarea defectelor in procesul de asamblare si dacé
produsul este incomplet, este necesar si pastrali ambalajul pané cand reprezentantul companiei comerciale vaviziteaza.
3. Verificai numérul de detalii si accesorii conform listei. Producétorul isi rezervé dreptul de a face modificéri constructive
ale produsului, de a inlocui fitingurile si hardware-ul cu altele similare, care nu degradeaza aspectul si nu afecteazi
proprietiile funclionale ale produsului. Dacé existé o lipséd sau o defecliune, incercali numérul detalii lipsé si informali
magazinul sé o inlocuiasci.
4. Urmali procedura de asamblare dati in aceast instruciune! In caz de nerespectare a instruciunilor de asamblare si
utilizare, obligaliile de garaniie de la producitor sunt eliminate.
5. Pentru a instala patul, alegeii o zoni plati a podelei! in cazul curburii podelei, abaterile sunt posibile in funcionarea
mecanismului de transformare a patului si distorsiuni ale formei produsului.
6. Se recomandi ca doué persoane si efectueze asamblarea patului. Mutali cu ateniie toate detaliile, fird smucituri, le
puneiji stabil, evitali céderi si lovituri lor!
7. Mutali mobilierul si detaliile acestuia, ridicand doar usor. Aceasta va elimina deformérile si defalcri.
8. Asigurali-va ca lubrifiali mecanismul de ridicare n timpul asamblérii, conform instrucliunilor! Aceasta va ajuta la
evitarea apariliei scaraitului prematur. Repetaii lubrifierea, strangeli suruburile si piuliele slébite cel puin o daté la sase
luni.
9. Mobilierul nou poate avea un miros natural al materialelor din care este fabricat. Mirosul poate persista timp de trei
saptamani de la momentul asamblarii. Pentru a reduce intensitatea mirosului, se recomanda aerisirea produsului si
ventilarea camerei. Aceste acliuni trebuie repetate de 3-4 ori pe zi.

Enne kokkupanemist:
1. Kontrollige pakendis olevate detailide valimust ja terviklikkust! Nende kahjuga seotud pretensioone aktsepteeritakse
ainult ILMA kokkupanemisjalgedeta toodete puhul.
2. Sailitage pakend ja juhised kuni kokkupaneku I6puni! Diivani kokkupanemisel toote praagi ja mittekomplektsuse
tuvastamisel pakend on vajalik sailitada kuni kaubandusettevétte esindaja teie juurde tulekuni.
3. Kontrollige detailide ja furnituuri arvu vastavalt loendile. Tootja jatab endale diguse teha tootes konstruktsioonilisi
muudatusi, vahetada furnituur ja peenraud sarnaste vastu, mis ei halvenda valimust ega méjuta toote funktsionaalseid
omadusi. Puuduse voi rikke korral, margistage puuduva detaili number imber ja vétke asendamiseks tihendust
kauplusega.
4. Jargige selles juhendis antud kokkupanemise jarjestust! Kokkupanemis- ja kasutusjuhendi mittejargimisel, kaotab
tootja garantii kehtivuse.
5. Diivani paigaldamiseks valige tasane pdrandapind! Péranda kumerusel vdib esineda kdrvalekaldeid
diivanvoodi/tugitoolvoodi transformatsiooni mehhanismi t66s, toote kuju moonutusi.
6. Pange diivan kokku kahekesi. Liigutage koéiki detaile ettevaatlikult, iima tdmblusteta, asetage need kindlalt, valtige
nende kukkumist ja [66mist!
7. Liigutage mooblit ja selle detaile, tdstes vaid veidi. See hoiab ara deformatsiooni ja purunemise.



8. Maarige kindlasti tdstemehhanismi kokkupanemise ajal vastavalt juhendile! See hoiab ara enneaegse krigisemise.
Korrake maarimist, pingutage silmnahtavalt lahtised poldid ja mutrid vahemalt kord kuue kuu tagant.

9. Uus mddbel vdib materjalidest, millest see on valmistatud, eraldada loomulikku I6hna. Léhn vdib pusida kolme
nadala jooksul alates kokkupaneku hetkest. Lohna intensiivsuse vahendamiseks on soovitatav toode tolmuimejaga
imeda ja ruumi tuulutada. Neid toiminguid tuleb korrata 3-4 korda paevas.



Items required for assembly is listed below/ Para el ensamble usted necesitara/ Para montagem, vocé precisaral
Fiir die Montage brauchen Sie Folgendes/I'a Tnv cuvappoAoynon 0a xpeidoteite/ Montazas darbiem

nepiecieSams/ Pentru asamblarea veti avea nevoie de/ Kokkupanemiseks vajate:

Screwdriver /

Chave de fenda estrela / Destomillador de Estrella /
Kreuzschraubenzieh / Kaioad ykdpaas kepahic / Skrivgriezis
krusta / Surubelni cu cap /

Ristpeaga kruvikeeraja

Open-end Wrench Ne13/
Chave de boca Ne13 / Llave fija Ne13
/Offener Schraubenschlissel Ne13 /

Khed avoxiod 10TTou ap. 13 /
Tapatsléga Nr. 13 / Cheie deschisa nr. 13 / Mutrivéti nr 13
Boxcutter /

Estilete / Cuchillo de papeleria /
Blromesser / Mayip / yopikwv / Kancelejas
Nazis / Cuiit de papetirie / Kirjatarvete

nuga
Scissors /
Tijeras / Tesoura/
Schere / Walda /
Skéres / Foarfece / Kaarid

Machine oil/lubricant e.g. WD-40/silicone spray /
Aceite de instrumentos/grasa del tipo WD-40/Spray de
silicona/
Oleo de méaquina/graxa tipo WD-40/spray de silicone /
Maschinenoél/Schmierstoff des Typen WD-40/Silikonspraystoff /
A& nyavig/oTrpé ypdoou W D-40/1tTou akkding /
Masinu ela/WD-40 tipa smérviela/silikona aerosols / Ulei
de motor/spray tehnic lubrifiant tip WD-40/spray siliconic
Masinadli/WD-40 maardeaine/Silikoonmaare sprei
Paper Towel /
Toalha de papel / Papel absorbent /
Papierhandtuch / Xaporreotio/
Paprra dvielis / Prosop hartie / Paberratik

Tape Measure /
Fita métrica / Cinta métrica /
Messhand / PouAéta / Rulete /
Ruleta / M66dulint

10






L

Leg Parts No.2

12



Leg Parts No.3

13




10

PF02

U)'I/lelyly/nnnlm‘)J‘:JﬁTfffm

L4114

M8x50

11

Do not unscrew the edge row of screws (if applicable)!
Nio desaperte os parafusos da fila extenior (se existirem)!
iNo desatornille los tomillos de la fila exterior (si los hay)!

Die dubere Reihe der Schrauben nicht ausschrauben (wenn sie vorhanden sind)!
My Eefidmhaete vy eSatepixe) rpupp faby (edv vrdapyer)!
Neskrilvéjiet argjo skriivju rindu (ja tida ir)!

Nu desurubati rindul exterior al suruburilor (dacs existd)!

Argc keerake lahti viimast kruvide rida (kui on olemas)!

14




PF02
@),w‘,‘,‘;;)‘fm‘n‘ffm‘,m“‘““

lllllllllllllllllllll

M8x50




19

16

x12

74

16



M8x45

19

0.5-1cm

0.5-1cm

17



18



22

19



24

The configuration and assembly sequence may vary depending on the
maodification of the lifting mechanism. See

passport of the base,

To remove gas-lift unit vou shonld:

1) slide a flat serewdriver under the metal mounting bracket;

2} lift the bracket up;

3) remove the gas-lift unit mount from the stud;

4) repeat on the backside,

O conjunto e a sequéncia de montagem podem ser alterados dependendo da
modificagio do mecanismo de clevagiio, ver passaporte da base para remover
0 amortecedor a gis:

1} cologue uma chave de fenda embaixo do suporte de metal;

2) levante o suporte para cima

3) remava o suporte do amortecedor do pino;

&) repita do lado inferior

La composicion de las piczas v la secuencia de montaje puede

variar en dependencia de la modificacion del mecanismo de elevacion.
Consultar el pasaporte de la base, Para retirar ¢l amortiguador de gas

haga lo siguicnte:

1} Cologue un destornillador de paleta debajo de la pinza de sujecion metalica
2) Levante la pinza de sujecion hacia arriba

3) Retire la fijacion del amortiguador del vastago

4) Repitalo por el lado inferior

Die Komplettierung und die Montageordnung kdnnen sich abhiingig der
Modifikation

der Hebevorrichtung dndern. Siehe den Erzeugnisspass der Platte.

Um die Gasfeder abzumontieren:

1} Positionieren Sie den flachen Schraubenzieher unter die Metallschelle der
Festigung;

2) Heben Sie die Schelle;

3) Nehmen Sie die Festigung der Gasfeder vom Magel ab;

4) Wiederholen Sie von der unteren Seite.

H odokAnpom Ko 1 Sepd suvappoayTenc Lo poiy v aAdatouy aviloyo
lIE TV

Tpomomoinan e faraéng avinwanc. Agite o dafatipo mpoidviog mg
mhKng,

20




Do not attempt to fold the gas-lift unit before installing it.

Make sure the gas-lift unit is installed correctly (rod end down). Using of gas-lift units without a mattress on
the frame is prohibited and traumatic. When folding beds for the first time, in some cases a little effort is
required. Close the frame without fear damaging the gas-lift units, if the frame does not close with two units
installed, this may be due to the insufficient weight of the purchased mattress.

Itis recommended:

1. To remove one of the gas-lift units. Lower the bed frame with the mattress installed on it.

2. To carry out the same with a second gas-lift unit.

3. Place both units on the lifting mechanism and lower the frame.

This will eliminate the difficulty of folding the bed.

No intente desplegar el elevador de gas antes de instalarlo en el producto. Asegurese de que el elevador de gas esté instalado correctamente (con el
vastago hacia abajo). Se prohibe el despliegue de los elevadores de gas sin el colchon en el bastidor, es peligroso y puede causar traumas. Al desplegar la
cama por primera vez en algunos casos se requiere un pequefo esfuerzo. Cierre el bastidor sin temor de dafar los amortiguadores. Si el bastidor no se
cierra con los dos elevadores de gas instalados, esto puede deberse al peso insuficiente del colchén que ha comprado.

Se recomienda:

1. Retire uno de los elevadores de gas. Baje el bastidor de la cama con el colchén colocado.

2. Realice un procedimiento similar con el segundo elevador de gas.

3. Instale ambos elevadores en el mecanismo de elevacion y baje el bastidor.

Esto eliminara la dificultad al desplegar la cama.

Nao tente dobrar o elevador de gas antes de instala-lo no produto.

Certifique-se de que instala um elevador de gas (haste para baixo). A adicéo de elevadores de gas sem colchédo na estrutura é proibida e traumatica. Ao
dobrar camas pela primeira vez, em alguns casos é necessario um pouco de esforgo. Feche o quadro sem medo de danificar os amortecedores. Se a
estrutura ndo fechar com dois elevadores a gas instalados, isso pode ser devido ao peso insuficiente do colchdo adquirido.

E recomendado:

1.Remova um dos elevadores de gas. Abaixe a estrutura da cama com o colchéo instalado nela.

2.Faga o mesmo com o segundo elevador de gas

3.Instale os dois elevadores de gas no mecanismo de elevagao e abaixe a estrutura

Isso eliminara as dificuldades de dobrar a cama.

Versuchen Sie nicht, die Gasfeder zusammenzulegen, bis sie im Produkt montiert wird. Stellen Sie fest, dass die Gasfeder richtig montiert wurde (mit der
Stange nach unten). Das Zusammenlegen der Gasfedern ist auf dem Rahmen ohne Matratze verboten und verletzungsgefahrlich.

Beim Zusammenlegen der Betten muss man zum ersten Mal in einigen Fallen eine nicht groRe Miihe aufwenden.

SchlieRen Sie den Rahmen ohne Angst, die StoRdampfer zu beschadigen. Wenn der Rahmen mit zwei montierten

Gasfedern nicht geschlossen wird, kann es mit dem ungenligenden Gewicht der gekauften Matratze verbunden sein.

Folgendes wird empfohlen:

1. Eine der Gasfeder abzumontieren. Den Rahmen des Bettes mit der darauf gelegten Matratze zu senken.

2. Die gleiche Handlung mit der zweiten Gasfeder auszufihren.

3. Die beiden Gasfedern auf der Hebevorrichtung zu montieren und den Rahmen zu senken.

Das beseitigt Schwierigkeiten mit dem Zusammenlegen des Bettes.

Mnv eTryepdaere va SrThuoaee 1 povida aviwwang aepou TTOV TV EyKaTaoTAGEE.

BeBawere on n povdda aviwwanyg aepou fe eykaraotaBe ward (Gkpo paBdou TTpo o Kéiw). XpnooTTonon o Hovades aviwwang aepou Ywps oTpwpa o1 Trhago aTTayopedovial kal pavarioviar. Orav avadmAcovere o kpeBdra ya TTpwm @opd, ot
0pOpEvEs TTEPTTIWOES CTTarEral Wyn TrpoaTTaBea. Khaw 10 TThaoo ywpls @Bo va karaorpéwete 16 povddes aviwwang cepou, Av 1o TThaao dev 1o kdvel Kheare e BU0 Hovades eykaneompéveg, QUTO ITTOPE Vo 0QENETN 010 QVETTOPKES BApOS ToU ayopaavou
OTpOHaOS.

Luvornar:

1. Aoapéore fva a6 10 eharpa aepou. T va yapmlwoe 0 TrAdoo Tou KpEBanod e 10 OTpUIHa TTOU TOTTOBETETOl TTAVW Tou.

2. Exehéore my Sa evépyea e 1o Sedrepo ehaipo aepou.

3. Torroferfore 1a dlo ehamfipa aepou om ouakeu| aviwwong ka yanhwate o Trhdao. Auid eakepe ¢ duakokeg e v avadTTAwan Tou kpefarod.

Isso eliminara as dificuldades de dobrar a cama.

Neméginiet saloctt gizes atsperi, ldz tas ir uzstidts produkti. Nemiet véra, ka gizes atspere tika uzstidta pareizi (ar stieni uz leju).

Gizes atsperu lociSana uz rimja bez matrata ir aizliegta un bistama traumam. Saliekot gultas Pirmo reizi, daZos gadjumos ir nepiecieSams téréit ne daudz piu.
Aizveriet rimi, nebaidoties sabojit amortizatorus. Ja rimis ar divim montétim gazes atsperém nav aizvérts, tas var bit saistits ar iegidatd matrata nepietiekamo
svaru.

leteicams sekojosais:

1. Nonemiet vienu no gazes atsperém. Lai nolaistu gultas rami ar uz ta uzlikto matraci.

2. Veiciet to pasu darbbu ar otro gizes atsperi.

3. Uzstidiet divas gizes atsperes uz Pacel$anas ierces un nolaidiet rami.

Tas novérs gritbas ar gultas locSanu.

Nu Tncercali sé pliai amortizorul cu gaz Tnainte de a-l instala pe produs.

Asigurali-va cd amortizorul cu gaz este instalat corect (cu tija orientata in jos). Addugarea amortizoarelor cu gaz fird saltea pe cadru este interzisi si traumaticé.
Cand pliai patul pentru prima dati, in unele cazuri este necesar si facei un efort mic. inchidei cadrul firi teama de a deteriora amortizoarele. Dacé cadrul nu se
inchide cu doud amortizoare cu gaz instalate, aceasta poate rezulta din greutatea insuficientd a saltelei achiziionate.

Recomandari:

1. Scoatefi unul dintre amortizoare cu gaz. Coboraii rama patului cu salteaua instalaté pe ea.

2. O procedura similara trebuie efectuata cu cel de-al doilea amortizor cu gaz.

3. Instalaii ambele amortizoare cu gaz pe mecanismul de ridicare si coboréii cadrul.

Aceasta va elimina dificultiile legate de plierea patului.

Arge plilidke gaasitdstukit enne tootele paigaldamist kokku voltida.

Veenduge, et gaasitdstuk oleks digesti paigaldatud (varva all). Gaasitdstukite voltimine ilma madratsita raamile on keelatud ja traumaatiline. VVoodite
esmakordsel voltimisel tuleb ménel juhul veidi vaeva naha. Sulgege raam, kartmata amortisaatorite kahjustamist. Kui raam ei sulgu kahe paigaldatud
gaasitostuki korral, voib pohjuseks olla ostetud madratsi ebapiisav kaal.

Soovitatav:

1.Eemaldage Uks gaasitdstukidest. Langetage voodiraam koos sellele paigaldatud madratsiga.

2. Tehke sama protseduur teise gaasitdstukiga.

21



3. Paigaldage mdlemad gaasitdstukid tdstemehhanismile ja langetage raam. See valistab voodi voltimise raskused

22



26

27

( _ PFO2

T

LR

M8x50 /

" PFO9

Ao
r/.- This step refers only to beds with a removable case and rails fully upholstered with technical fabric!
Isto ¢ apenas para as camas com uma capa removivel e barras totalmente estofadas em tecido técnico!
iSolo para camas con funda extraible ¥ bastidores completamente tapizados con lona de algodén!
Nur fiir Betten mit entfernbarem Bezug und Zargen, die vollig mit Padding bezogen sind!

AuTO 16y0EL povo T Kpefania ue a@upoleve KOADIUOTE Kol GOOYLN TANPOS EAEVOVREVR LE TENIKO Dacual
Tas ir paredzéts tikai gultim ar nopemamiem parvalkiem un apaltapam, kas pilniba apsitas ar tehnisko audumu!
Punctul acesta este numai pentru paturi cu acoperire detasabila si cadru tapitat complet in tesatura tehnica!

\\_ Etapp ainult eemaldatavate katetega ja {ileni tehnilise kangaga polsterdatud tsargatega vooditele!

J

23



28

Y

il

=

\

/

29

f/.- This step refers only to beds with a removable case and rails fully upholstered with technical fabric! \

Isto ¢ apenas para as camas com uma capa removivel e barras totalmente estofadas em tecido técnico!
iSolo para camas con funda extraible v bastidores completamente tapizados con lona de algodén!
Nur fiir Betten mit entfernbarem Bezug und Zargen, die vollig mit Padding bezogen sind!

AVT0 16YDEL POVO 11 KPEPATIO UE QOUIPOVPEVE KOADIHOTO KOl SOAYLN TANPOS EREVOVHEVE LE TEQVIKO DQUopa!
Tas ir paredz&ts tikai gultam ar nopemamiem parvalkiem un apaltapam, kas pilniba apsatas ar tehnisko audumu!

Punctul acesta este numai pentru paturi cu acoperire detagabild si cadru tapitat complet in tesaturd tehnica!
Etapp ainult eemaldatavate katetega ja {ileni tehnilise kangaga polsterdatud tsargatega vooditele!

J

24



If mecessary, the choth specimicm can be el ofT or fecked under & rensovable cover?”

Hi e necesarnie, o mueesirm del material se pecde recorar o ccultar debage de la funda remosihle

Lima amostra de material pode ser corada ou dobrada sob ama tampa removivel, se necessano

L Falle dir Motwerkligken Eann das Stollinoster absgeschminten oder i den amiferbharen Bezug pestopll wanden

Efee sfvay oemmpocirrro, Seivpin oo pmopel e oonsl o ove ronoflsrylle] odro and ro apopoigises s

fdon i

Mepiccictambhas godljumil, materifila paraugn var nogriezt vai ielikt z=m nopemama pérvalika

[k exsie mecesar, un esantion de jesibord poale i G sao ascuns sab acoperire detasabild
Wajadusel saab Kanganiiidi= fira Kgala v eomaldada semmaldatasa Kamée alla

~
/

140-200 cm

10-50kg

25



You should lubricate the moving parts of the mechanism at least
2 times per year /
Debe lubricar las partes con friccion del mecanismo al menos 2
veces al ano /
Precisa fazer um Lubrificar as partes moveis do mecanismo pelo
menos 2 vezes por ano/
Man muss Schmicren die reibenden Teile der Vorrichtung nicht
seltener als2 Male im Jahr durchfithren./
Ou TPEREL Vi AMOIVETE TO KIVODUEVE LEPT) TOL UNYaVIGROD
TOLAGGTOV 2 POPES TO YpOvo /

Jums vajadz€tu iee]]ot mehanisma kustigas dalas vismaz 2 reizi gada

Este necesar si lubrifiati partile de frecare ale mecanismului de cel
putin 2 ori pe an /
Mehhanismi hoorduvaid osi tuleks méidrida vihemalt 2 korda aasta
tagant




Version Ne2 from 24.06.2022

Version Ne2 from 30.05.2022

27



